

Test Report

NUMBER : TSNH00437323

Applicant : Qingdao Green Forest Furnishing Co., Ltd
Room 502, Building A, China Railway Qingdao Plaza, No. 383
Dunhua Road, Shibei District, Qingdao, China
Attn : Leo Duan

Date : Nov 23, 2022

Sample Description:

One (1) submitted sample said to be	
Item Name	: House Bed Castillo
Style No.	: 1708307
Country of Destination	: SWEDEN
Country of Origin	: CHINA

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

Tested samples

Submitted sample

Standard

BS 8509:2008+A1: 2011 children's beds for domestic use – safety requirements and test methods

Excluding:

5 Chemical hazards

24.3 Purchase information

24.4 Instructions for use.

Result

Pass

To be continued

Authorized By :
For Intertek Testing Services
(Tianjin) Ltd. Qingdao Branch



David Zhang
Senior Manager



Test Report

NUMBER : TSNH00437323

1. CHILDREN'S BEDS FOR DOMESTIC USE

With reference to BS 8509:2008+A1: 2011 Children's beds for domestic use – Safety requirements and test methods, the submitted sample was subjected to the following tests:

Number of Sample Tested: One (1) Piece

Initial inspection: no any damage was found

Executive summary:

Clause	Test items	Verdict
1	Scope	-
2	Normative references	-
3	Terms and definitions	-
4	General requirements	-
5	Chemical hazards	NR
6	Thermal hazards	NA
7	Mechanical hazard – gaps and openings	-
7.1	Entrapment of head and neck	-
7.1.1	Completely bound openings	P
7.1.2	Partially bound, V and irregular shaped openings	P
7.2	Entrapment of fingers	P
7.3	Entrapment in bed base or between bed base and other structures	P
8	Mechanical hazards- folding	NA
9	Mechanical hazards- crushing and shearing	P
10	Mechanical hazard- protruding parts	P
11	Mechanical hazard- entanglement in cords, ribbons and similar parts	P
12	Mechanical hazard- small parts	P
13	Mechanical hazard- suffocation	-
13.1	Self adhesive labels and decals	P
13.2	Packaging materials	NA
14	Mechanical hazards- edges and protruding parts	P
15	Mechanical hazards- points and wires	P
16	Mechanical hazards- inadequate structural integrity- materials and fastenings	-
16.1	Materials	P
16.2	Connecting screws for direct fastening.	P
16.3	Staples	P
17	Mechanical hazards- inadequate structural integrity- vertical static strength of bed base edges	P
18	Mechanical hazards- inadequate structural integrity- vertical impact strength of bed base	P
19	Mechanical hazards- inadequate structural integrity- durability of bed base	P
20	Mechanical hazards- inadequate structural integrity- durability of bed edge	P
21	Mechanical hazards- inadequate structural integrity- strength of head and foot boards	P
22	Mechanical hazards- inadequate structural integrity- strength of side guard and/or safety rails.	P
23	Mechanical hazards- inadequate structural integrity- strength of top rails for four poster features	NA
24	Product information	-
24.1	Marking	P
24.2	Durability of marking	P
24.3	Purchase information	NR
24.4	Instructions for use.	NR

Test Report

NUMBER : TSNH00437323

Abbreviation: **P=Pass**; **NA=Not Applicable**; **F=Fail**; **NC = Not Conducted**; **NR = Not Requested**

Date Sample Received: Nov 7,2022

Testing Period: Nov 7,2022 to Nov 13,2022

To be continued

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

Test Report

NUMBER : TSNH00437323

Photo



TSNH00437323

End of report